
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

WESTERNPORT WATER

 

 

 

 

 

 

 

 

 

DHS ANNUAL DRINKING 
WATER QUALITY REPORT 

2006/07

 

 

 

 

 

Prepared by
Ecowise Environmental (Victoria) Pty Ltd 

November 2007



  Westernport Water 

DHS Annual Drinking Water Quality Report 06/07 

 

 

1054-2007-031 Ecowise Environmental 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
  
 Contact person for this proposal 
 
 Patty Chier  
 telephone  +61 3 9550 1018 
 facsimile  +61 3 9550 1082 
 email pchier@ecowise.com.au 
 
 
 Ecowise Environmental (Victoria) Pty Ltd 
 ACN   105 060 320 
 ABN   94 105 060 320 
 
 
 Head Office 
 16A Lithgow Street  Fyshwick   ACT   2609 
 P O Box 1834    Fyshwick   ACT   2609 
[...]
Figure 4-10 Maximum free chlorine concentration from July 04 to June 07 45 

Figure 4-11 pH from July 04 to June 07 46 

Figure 4-12 Maximum dibromochloromethane concentration from July 04 to June 07
 47 

Figure 4-13 Maximum bromoform concentration from July 04 to June 07 48 

Figure 4-14 Maximum bromodichloromethane concentration from July 04 to June 07
 48 

Figure 4-15 Maximum chloroform concentration from July 04 to June 07 48 

Figure 4-16 Maximum copper concentration from July 04 to June 07 49 

Figure 4-17 Maximum iron concentration from July 04 to June 07 50 

Figure 4-18 Maximum lead concentration from July 04 to June 07 50 

Figure 4-19 Maximum nickel concentration from July 04 to June 07 51 



  Westernport Water 

DHS Annual Drinking Water Quality Report 06/07 

 

 

1054-2007-031 Ecowise Environmental 8 

Figure 4-20 Maximum zinc concentration from July 04 to June 07 51 

Figure 4-21 Maximum manganese concentration from July 04 to June 07 52 

Figure 6-1 Customer complaints for 06/07 reporting period 56 



  Westernport Water 

DHS Annual Drinking Water Quality Report 06/07 

 

 

1054-2007-031 Ecowise Environmental 9 

1 Introduction 

1.1 Westernport Water Overview 

The function of Westernport Water is to provide water, wastewater and 
gas services wherever economically, environmentally and socially 
practicable to properties and communities throughout its district.  

Westernport Water services approximately 15,000 properties on Phillip 
Island and an area of the mainland from The Gurdies to Archies Creek.  
Individual towns that are provided with potable water include Bass, 
Grantville, Corinella, Kilcunda, Dalyston, San Remo, Woolamai Waters, 
Rhyll, Cowes and Ventnor. 

1.2 Aims and Objectives of This Report 

The aim of this report is to provide all stakeholders, including the 
community, with water quality information compliant with Section 26 of the 
Safe Drinking Water Act, 2003 (Victoria).  The report covers issues 
relating to the quality of potable drinking water and the management of 
regulated water.  

Westernport Water is required to provide the Department of Human 
Services (DHS) with an annual report on the quality of drinking water 
supplied.   

1.3 Westernport Water Supply  

Westernport Water has a single water supply and a single water supply 
system.   

Water is primarily sourced from the Candowie Reservoir in the Bass Hills 
near Glen Forbes and treated at the Ian Bartlett Water Purification Plant 
(IBWPP).  

The treated water is then distributed to communities through a single 
major supply line with a number of smaller offtakes servicing each of the 
residential communities within Westernport Water's district.  A plan of the 
distribution system is included in this report as Figure 1-1. 

The raw water quality in Candowie Reservoir is poor due to intensive 
farming activities and runoff from cleared land within the catchment area.  
Before treatment, the raw water is high in nutrients and organics and has 
periodically shown to be high in manganese and iron.  Raw water quality is 



  Westernport Water 

DHS Annual Drinking Water Quality Report 06/07 

 

 

1054-2007-031 Ecowise Environmental 10 

typical of water that is sourced from an unprotected catchment.  Following 
treatment, the potable water largely complies with the Australian Drinking 
Water Quality Guidelines (ADWG, 2004).  

1.4 Other Water Sources 

Poor rainfall in recent years and reduced water availability in the Tennant 
Creek catchment has meant that other sources of water have been 
utilised. All of these water sources are transferred to Candowie Reservoir 
for centralised storage and treatment at the IBWPP. 

1.4.1 Bores 

A number of shallow and deep bores have been or are proposed to be 
drilled at Grantville and Corinella.  Continuous pumping at the Grantville 
bore began on the 9th of April 2007.  By the 30th of July 2007, 265 ML had 
been pumped from this bore to the Candowie Reservoir via the newly 
constructed Grantville Pipeline (5 km, 300 mm PVC pipeline running 
from Grantville to the Bass River Pipeline).  Pumping from Grantville 
ceased at the end of July 2007 and the site has been de-commissioned. 
The site can however be re-activated for emergency drought relief. 

Smaller bores at Corinella are listed in Table 1-1.  Deep bores are 
expected to provide approximately 1 ML/d and the shallow bores are 
expected to provide approximately 1 to 1.5 ML/d.  The Corinella Pipeline 
8km, 300 mm PVC pipeline) is currently being constructed to link the 
bores in Corinella to the Grantville Pipeline. 

Table 1-1 Corinella bores 

Location Bore Type Status 

1 x shallow Drilled 
King Rd Wastewater Treatment Plant (WWTP) 

1 x deep Drilled 

King Rd 500 m from WWTP 1 x shallow Drilled 

Cnr King Rd and Bass Hwy 1 x shallow Drilled 

Cemetery Rd 1 x shallow Drilled 

King Rd 1 km from WWTP 1 x deep in process 

Corinella Primary School 2 x shallow Proposed 

1.4.2 Bass River 

A water pump station was built on the banks of the Bass River during 
2006/2007. The pump station transfers water via the Bass River Pipeline 
(3km, 300 mm PVC pipeline) to Candowie Reservoir.  The two variable 
speed, centrifugal pumps began pumping on the 5th of July, 2007 and 



  Westernport Water 

DHS Annual Drinking Water Quality Report 06/07 

 

 

1054-2007-031 Ecowise Environmental 11 

have been delivering an average of 120 L/s of water to the IBWPP.  A 
control system is in place to extract the optimum flow according to the river 
level and a pump cut off point has been set at an environmental river flow 
of 46 ML/d. 

1.4.3 Lance Creek Reservoir 

Westernport Water is able to share the resources from the Lance Creek 
Reservoir in the South Gippsland region.  The pump station at Lance 
Creek Reservoir allows Westernport Water to pump 4 ML/d.  Pumping 
began on the 30th August, 2006 and a total of 520 ML was intermittently 
pumped to Candowie Reservoir for the 06/07 reporting period. 



Westernport Water
DHS Annual Drinking Water Quality Report 06/07

Westernport Water
 Bass Strait

Sunset Strip Smiths Beach To Penguin Parade / Nobbies
NRV closes when pumping from IBWPP
and opens when gravity feeding

Inlet Dose Rate To SRB Varies 1.0 to 2.0mg/l from Basin to Mainland Sunderland Bay                   Residual After 30 mins.
Dosing Required Due To Potential and Phillip Island 0.8 to 1.0 U. V.
Pseudomonas aeruginosa contamination. Surf Beach Dosing

          Upstream Residual
0.1 to 0.2 To Ventnor 

Woolamai
To Kilcunda, Residual Range Waters
Archies Creek After 30 mins.       San Remo Basin                                San Remo Residual After 30 mins Ventnor O1OE02
& Dalyston 1.0 to 1.5 Inlet NRV 0.5 D/Rate Cowes West split at Anderson St.

               Outlet 1.0 To equalize flow thru Cowes & Ventnor
SRB Churchill Cowes West

Kilcunda D/Rate O1OE05 D/Rate                         O1OE04
Dose Rate 0.8 0.2

1.5 Cowes West
Upstream residual will vary Upstream Residual Cowes
depending on whether      O1OE07             Upstream Residual Rhyll Rd. 0.3 to 0.4 D/Rate O1OE03           To Cowes  Central
flow is from IBWPP Outlet Residual 0.4 to 0.6             Upstream Residual D/Rate 1.0
or SRB 0.1 to 0.5 0.3 0.5
Range 0.1 to 0.5 Upstream residual will vary        Residual After 30 mins. Cowes East        Westernport Bay

depending on whether 0.5 to 0.7 Newhaven     Upstream Residual
Woolamai flow is from IBWPP 0.1 to 0.2

or SRB  Residual After 30 mins. Silverleaves
O1OE06 Range 0.1 to 0.5 0.8

Residual After 30 mins.
Bass 0.8 to 1.0

Wimbledon
             To Heights Coronet Bay
           Rhyll

Edens ( Glen Forbes ) Corinella
1st Sample Point D/Rate

              O1OE01 For Water Leaving 1.5 O1OEO8
IBWPP

Residual After 30 mins Upstream Residual        Residual After 30 mins. To Corinella
Approx. 1.0 to 1.5 0.1 1.0 to 1.4

Tenby Point Westernport Bay
Stanley Rd.        Residual After 30 mins.

Almurta Tank                 Approx. 0.4 to 0.6
Basin June Street O1OEO9 To June Street ( Adams Estate )

     D/Rate

Stanley Rd.   Approx 1.0                            Information Table As At 1st November, 2001
Almurta Basin is for D/Rate Flowmeter           CL2  Analyzers

Water emergency use only. 1.4        Residual After 30 mins. Chlorination Sites Disinfection Type Strength % Scaling                            Dose Rate Control U/Stream D/Stream
Treatment Plant           0.8 to 1.0 IBWPP Chlorine Gas n/a 0 - 400 Fix Rated To HLP Start / Stop n/a Yes

( IBWPP ) O1OE10 San Remo Basin Outlet Bulk Hypo 12.5 0 - 300 RPC Telemetry Yes Yes
San Remo Basin Inlet Bulk Hypo 12.5 0 - 200 RPC Telemetry No n/a

       Residual After 30 mins. Churchill Batched Hypo 6.25 0 - 200 RPC Telemetry No Yes
0.75 to 1.0 Rhyll Rd. SPS Batched Hypo 6.25 0 - 20 RPC Telemetry No Yes

Glen Alvie Rd. Ventnor Batched Hypo 4.5 0 - 50 RPC Telemetry ** Yes Yes
Estate GV Pumps Cowes Service Basin Batched Hypo 4.5 0 - 100 RPC Telemetry ** Yes No

               Glen Alvie Rd To G.A. Rd. Westernport Kilcunda Batched Hypo 6.25 0 - 20 RPC Telemetry No Yes
Tank Tank Grantville Bay Corinella Batched Hypo 6.25 0 - 20 RPC Telemetry No Yes

D/Rate Stanley Rd Grantville Batched Hypo 2.5 0 - 15 Flow Paced At Location No No
Water is pumped from GV pump station 1.3 June Street, Grantville Batched Hypo # 0.12376 No Flowmeter Fixed Rated To Booster Pump Starts / Stops No Yes
into tank until stop level is achieved. Glen Alvie Rd. GV Pumps Batched Hypo 6.25 No Flowmeter Fixed Rated To High Lift Pump Starts / Stops No No
The Glen Alvie Rd tank then gravity feeds Estate Nobbies Rd , Ventnor U. V. n/a n/a n/a n/a n/a
back to GV pump station Common Inlet / Outlet Pipework
There is no outlet  disinfection from tank. Upstream Residual To Smiths Estate Grantville & Pioneer Bay # Note: = 150ml @12.5% hypo batched with 15 litres of make up water.

0.2 ** Yes = Both will use the Depolox analyzer located at Cowes  Service Basin Chlorinator

Figure 1-1         Potable Water Supply Disinfection & Distribution System Schematic

1054-2007-031 Ecowise Environmental Page 12



  Westernport Water 

DHS Annual Drinking Water Quality Report 06/07 

 

 

1054-2007-031 Ecowise Environmental 13 

2 Quality Management System 

Westernport Water operates a comprehensive water quality management 
system that complies with the Safe Drinking Water Act.  This system is 
designed to ensure that customers receive an acceptable drinking water 
quality at all times, and that public health is protected. 

2.1 Water Treatment 

The raw water in Candowie Reservoir is treated using a combination of 
flocculation, coagulation, dissolved air flotation, filtration, and chemical 
dosing at the IBWPP.  The raw water supply is predominantly high in 
nutrients, organics and has periodically been high in manganese and iron. 
Raw water quality is typical of water that is sourced from an open and 
unprotected catchment. 

The IBWPP is located in the Bass Hills near Glen Forbes and was 
constructed in 1990 to improve drinking water quality.  This plant uses 
physical and chemical treatment to remove contaminants and improve the 
aesthetic quality of the water so that it complies with the ADWG. A 
summary of the processes used is shown in Table 2-1. 

Table 2-1 Water treatment processes 

Locality Treatment 
Process 

Added 
Substances 

Comments 

Oxidation potassium 
permanganate 

As required 

Taste and odour 
removal 

powdered activated 
carbon 

As required 

Coagulation / 
flocculation 

aluminium sulphate For removal of colour and turbidity 

Dissolved air 
flotation / filtration 

Nil Removes flocculated particles  

pH correction caustic soda 
(sodium hydroxide) 

Required to raise pH to ~7.4 

Ian Bartlett Water 
Purification Plant 
(IBWPP) 

Disinfection chlorine gas Required to get chlorine residual to 
desired setpoint 

Disinfection sodium hypochlorite Booster chlorination stations used 
throughout the water supply system 
to retain an appropriate chlorine 
residual 

Various locations 
throughout the water 
supply system 

Ultra Violet 
Disinfection 

Nil The UV system services a distinct  
water supply area on Phillip Island 



  Westernport Water 

DHS Annual Drinking Water Quality Report 06/07 

 

 

1054-2007-031 Ecowise Environmental 14 

Disinfection of the water is achieved by the addition of chlorine gas after 
treatment at the IBWPP, with sufficient contact time to ensure appropriate 
disinfection.  A chlorine residual is generally maintained throughout the 
supply system via a network of booster chlorination stations.  

The exception is the water supply to the Penguin Parade and Nobbies 
area of Phillip Island which uses UV disinfection. Westernport Water 
commissioned a UV disinfection unit to service this distinct  area of Phillip 
Island in January 2001.  

The unit is an Australian Ultra Violet Services Pty Ltd model CA-848-NS. 
The unit has 8 ultra violet lamps that operate at the germicidal waveband 
of 245 nm.  The maximum flowrate of the unit is 13 litres/sec. 

The UV unit was installed as an alternative trial to establishing a 
rechlorination facility at this extremity of Westernport Water’s water 
distribution system.  The intent of the trial was to address the taste and 
odour issues associated with rechlorination throughout the water 
distribution system  

2.1.1 IBWPP Upgrade 

Historically, the IBWPP has been operated as a labour intensive site, with 
many switches, valves and pumps manually controlled.  An upgrade to the 
automation (SCADA) system was completed in July 2007.  Chemical dose 
rates are controlled accurately and moderated to accommodate changes 
in raw water quality and flow rates.  Water quality trends and graphs are 
available so that the process can be adjusted to optimise the treatment of 
the water.  The installation of the SCADA system has also meant that 
remote access to the plant’s controls is now available so that the plant can 
be monitored and faults detected at all times.  Certain operational changes 
can also be made remotely, which will save time and allow prompt 
response to any issues. 

Turbidity meters have been installed on all of the individual filters and at 
the combined water (overall treated water).  A turbidity meter was also 
installed at the raw water inlet so that raw water turbidity changes can be 
detected. 

Variable speed drives were put on two of the low lift pump and this allows 
the operators the freedom to change the flows to suit supply requirements, 
water quality and process operation requirements. 

The obvious benefit of the improvements in the treatment process and 
associated procedural documentation is illustrated in Figure 2-1.  During 
the period October 2006 to May 2007 the raw water manganese levels 



  Westernport Water 

DHS Annual Drinking Water Quality Report 06/07 

 

 

1054-2007-031 Ecowise Environmental 15 

increased as the water storage levels dropped.  However, manganese 
levels in the treated water provided out of IBWPP steadily declined as the 
treatment process was continually refined.  

 

 

Figure 2-1 Comparison of raw water manganese to treated water manganese 

 

2.2 Issues 

2.2.1 Candowie Reservoir 

The Candowie Reservoir occasionally experiences algal issues and 
therefore, physicochemical and biological conditions of the storage are 
monitored regularly.   This assists Westernport Water to detect and control 
any potential algal blooms that may lessen the quality of the raw water.   

An increase from about 240 cells/mL in early July 2006 to 4,000 cells/ml in 
early August of Anabaena solitaria, a potentially toxic blue-green algae, 
was detected and a bloom was predicted.  Approximately 1.5 kL of 
Cupricide was dosed into the reservoir on the 25th of August.  Algicide was 
not used for the rest of the 06/07 reporting period.  Over the drought 
period, Westernport Water primarily used the compressed air unit for de-
stratification.  The WEARS de-stratification unit was recently serviced and 